rAS

///ATOM LAwN EDGER MoDEL 203 PARTS LisT

KEY # | PART # DESCRIPTION KEY # | PART # DESCRIPTION KEY # | PART # DESCRIPTION
|1 40650 | Screw M5 x36mm R 82 | 43142 | Handle AV Rubber | 61 | 43227 | Grease & Dispenser
| 2 | 40852 | NutNyloe5mm 83 | 43145 Handle End | Plug | (small) | 62 | 43985 Pro 'Manual Model 203

3 _[ 40835 | Ball Bearing ¢ 6203RS 3 .34 | 43155 ‘Main Body Shield ) 67 | 50026 | Pro Clutch Drum Cup .
| 5 | 40806 | _"‘O’_' Ring . _ | 35 | 44061 | Main Handle Tube LH i 68 44062 | Pro Handle Cross Brace
| 6 | 42112 | Felt Seal .36 | 44060 | Main Handle Tube RH 69 43960 Handle Throttle Assy. Complete”
7 43102 B Ad;ustmg_rm Spr_lngr o 37 | 43166 _ Nut 5/16 Nyloc A . 71 43908 _Pro Height Adjust Handie-
| 9 | 43104 | Set Screw 5/16 x 5[_8_@SVW - 39 | 43172 Nut Nyloc 3/8 72 43910 | Pro Dust Plug
10 | 43105 [ Cross-blade Set 40 43173 Nut 12mm x 1.75 73 | 43981 [ |eft Handle Grip
11 1 43106 | Adjusting Arm Bolt and Pin 41 43177 Pinion Washer 020" 74 43914 Screw 25mm x 6
12 | 43109 _Blade Cover Support 42 43178 Pinion L/E ] ) 75 43915 Washer
13 | 43110 | Biade Cover, 43 43179 Screw M5 x 39 S/thread 76 43978 MainDrive Shaft Pro
14 | 43112 | Blade Drum 44 43169 Flange Nut 78 43922 Handle Grip
15 | 43114 _Blade Shaft Drive | 45 43183 Screw M5 x 38 79 43971 Switch Wire Pro
16 | 43115 Blade Washer Small (hardened) 47 43186 Screw M5 x 16 80 43973 Pro Maln Body 203
i 17 | 43116 Blade Washer Large 49 43188 Screw Self Threadmg M5 x 20 81 43940 Pro Main Body Cover
18 43122 Crown Gear L/E 50 40838 Hex Screw 6MM x 19mm
20 43125 Crown Gear Spacer 51 43203 Washer Blade Cover 83 43947 Pro G34L Motor
21 43127 Warning Label “Hot Motor” 52 43204 Wheel Complete 84 44010 Throttle Cable

22 43128 Warning Label “Blade Cover” 53 43206 Wheel Axle Bolt 3/8 x 4 1/2 85 44021 Knob Assembly

| 25 43133 Warning Label on Left Handle 54 43209 Wheel Axle Spacer 49mm Z/P 86 43135 Debris Deflector Assembly
26 43134 Grass Shield Spring 55 43208 Wheel Axle Tube 39mm 87 44000 Engine Air Deflector
27 43136 Grass Shield 56 43210 Wheel Support Arm 88 43980 Flange Bush Spacer

| 28 43137 Grass Shield Cover 57 43212 Wheel Support Axle Bolt 3/8 x 2 1/4"| 89 44001 Muffler Shield Plug
29 43138 Grass Shield Limiter 58 43216 Height Adjust Shaft Spacer 35mm 90 43101 Shatt Label
30 43139 Grass Rubber Flap _ 59 43218 Washer 3/8 x 20mm 91 Recoil Label

31 44074 Handle Bolt 1/4" x 6" BSW 60 | 43108 Bearing 37x12x12 .







20

///ATOM G34L ENGINE PARTS LisT

_ DESCRIPTION o T
Cylinder 1 60 | 46659 | Knob 1
Bolt, M5 x L20 4 61 46660 | Plate, Stopper 1
Gasket, Base 1 62 | 46661 | Pulley 4
Crankcase Comp. 1 63 | 46662 | Screw, M6 x L14 1
Pin 3 64 | 46663 | Collar 1
Gasket, Case 1 65 | 46664 | Insulator 2
Bearing 2 66 | 46665 | Screw, M5 x L20 1
Qil Seal 1 67 46666 | Gasket, Insulator 1
Oil Seal 1 68 | 46667 | Gasket, Carburettor 1
Bolit, M5 x L30 4 | 69 | 46668 | Carburettor Assembly 1
Snap Ring 1 70 | 46669 | Body Assembly 1
Piston 1 71 46670 | Screen 1
Ring 2 72 | 46671 | Valve 1
Pin 1 73 | 46672 | Spring 1
Ring 2 | 74 | 46673 | Screw 1
Bearing 1 75 46674 | Pin 1
Washer 2 76 | 46675 | Lever 1
Crankshaft Comp. 1 77 | 46676 | Body, Purge 1
Shoe, Clutch 2 78 | 46677 | Cover, Pump 1
Spring 1 79 46678 | Pump, Priming 1
Screw 2 80 | 46679 | Diaphragm 1
Washer 2 81 | 46680 | Gasket, Diaphragm 1
Washer 2 82 | 46681 | Diaphragm, Pump 1
Rotor 1 83 | 46682 | Gasket, Pump 1
Coil Assembly 1 84 | 46683 | Jet 1
Cord 1 85 | 46684 | O-Ring 1
Cap 1 86 | 46685 | Ring 1
Pin 2 87 | 46686 | Swivel 1
Grommet 1 88 | 46687 | Valve Assembly 1
Cap, Plug 1 89 | 46688 | Screw 2
Spring 1 90 | 46689 | Bracket 1
Bolt M4 x L22 2 91 | 46690 | Nut, Adjuster 1
Nut 1 92 | 46691 | Screw, Adjuster 1
Key 1 93 | 46692 | Ring 1
Muffler Assembly 1 94 | 46693 | Screw 4
Arrestor 1 95 | 46694 | Washer 1
Bolt, M5 x L60 2 96 | 46695 | Screw, M5 x L50 2
Bolt, M5 x L14 1 97 | 46696 | Cleaner Assembly 1
Gasket 1 98 | 46697 | Cover 1
Plate 1 99 | 46698 | Filter 2
Screw, M5 x L14 1 100 | 46699 | Housing 1
Cover 1 101 | 46700 | Plate 1
Bolt, M5 x L20 4 102 | 46701 | Valve 1
Plate 1 103 | 46702 | Washer 1
Cover 1 104 | 46703 | Sleeve 2
Screw, M5 x L12 4 105 | 46704 | Screen 1
Guard 1 107 | 46705 | Tank Assembly 1
Spark Plug 1 108 | 46706 | Cap, Assembly 1
Grommet 1 109 | 46707 | Holder 1
Cord 1 110 | 46708 | Cap 1
Cord, Earth 1 111 | 46709 | Valve 1
Clamp 1 112 | 46710 | Packing 1
Recoil Assembly 1 113 | 46711 | Stopper 1
Reel 1 114 | 46712 | Pipe Clamp 1
Screw 1 115 | 46713 | Filter Assembly 1
Spring, Spiral 1 116 | 46714 | Clip 1
Collar 1 117 | 46715 | Screw, M5 x L22 4
Arm 1 118 | 46716 | Label 1
Shroud Extension and Stand 1




///ATOM
G34L

ENGINE PARTS 3
BREAKDOWN /

..............................................

21



